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Client: Steni AS 

Lågendalsveien 2633 

3277 Steinsholt 

Norway 

Requested by: Jan Marius Kruse (Steni) 

Job No: T1 64002 

Work Period: February 2019 

 

1 REPORT CONDITIONS 
 
1.1 This Report: 
 

• relates only to the product/system and sample/specimen thereof named and described herein 

• relates only to the specified tests and test conditions described herein 

• is issued only to the company, firm, organisation or person named herein — no other company, 
firm, organisation or person may hold this Report or claim that it has been issued to them 

• has to be read, considered and used as a whole document — it may be misleading and will 
be incomplete to be selective 

• is copyright of the BBA 

• is subject to English Law. 
 

1.2 No verification of any of the materials, samples, specimens, information, data or documents 
supplied to the BBA has been made, except where otherwise stated. 

 
1.3 Publications, documents, specifications and similar matter that are referred to herein, are those 

that were current at the date of issue of this Report, except where otherwise stated. 
 
1.4 The BBA has used due skill, care and diligence in preparing this Report, but no warranty is given 

or implied. 
 
1.5 In issuing this Report, the BBA is not responsible; and is excluded from any liability to any 

company, firm, organisation or person; for any matters arising directly or indirectly from: 
 

• the presence or absence of any patent, intellectual property or similar rights subsisting in the 
product/system 

• individual installations of the product/system, including their nature, design, methods, 
performance, workmanship and maintenance 

• any works and constructions in which the product/system is installed, including their nature,  
design, methods, performance, workmanship and maintenance 

• any loss or damage, including personal injury, howsoever caused by the product/system, 
including its manufacture, supply, installation, use, maintenance and removal. 

 
1.6 This Report does not constitute or indicate any approval, certification or endorsement of the 

product/system
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2 HARD BODY RESISTANCE 

 

2.1 Method 

 

In accordance with ETAG 034 Edition April 2012 Guideline for European technical approval of kits for 

external wall claddings Part I : ventilated cladding kits comprising cladding components and associated 

fixings. Section 5.4.4.1 Impact resistance. 

 

Except that, due to the minimal amount of material provided, the intention was that the lower energy 

impact would only be performed if the high energy impact caused damage. 

 

The client did not supply fixings. Fixings were selected by the BBA, based on specifications supplied 

by the client. See Appendix A Client information. 

Fixing centres were set using a diagram supplied by the client. See Appendix A Client information. 

As instructed by the client, a strip of the polymer membrane tape was installed between each wooden 

batten and the board under test. 

 

2.2 Samples 

 

BBA Ref/Lot Quantity Description 

T1/64002/1 1 
STENI Colour/Vision wall cladding board 1200x1500mm (Class A QB 
05-07 B, s1 -do 17.08.18 12:35:28) 

T1/64002/2 1 
STENI AS EPDM Polymer membrane tape 95mm by 25m 
(7071752507522) 

 

2.3 Results 

 

Impact energy  
(J) 

Impact Observations 

3 NA (1) NA (1) 

10 
1 
2 
3 

No discernible cracks, dents or 
scuffs. Board remained entirely 

untouched. 

(1) Since high energy impact caused no damage, low energy impact was not applied 

 

Also see Section 4 Photographs. 
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3 SOFT BODY IMPACT 

 

3.1 Method 

 

In accordance with ETAG 034 Edition April 2012 Guideline for European technical approval of kits for 

external wall claddings part i : ventilated cladding kits comprising cladding components and associated 

fixings. Section 5.4.4.2 Resistance to soft body impact. 

 

Except that, due to the minimal amount of material provided, the intention was that the lower energy 

impact would only be performed if the high energy impact caused damage. 

 

The client did not supply fixings. Fixings were selected by the BBA, based on specifications supplied 

by the client. See Appendix A Client information. 

Fixing centres were set using a diagram supplied by the client. See Appendix A Client information. 

As instructed by the client, a strip of the polymer membrane tape was installed between each wooden 

batten and the board under test. 

 

3.2 Samples 

 

BBA Ref/Lot Quantity Description 

T1/64002/1 1 
STENI Colour/Vision wall cladding board 1200x1500mm (Class A QB 
05-07 B, s1 -do 17.08.18 12:35:28) 

T1/64002/2 1 
STENI AS EPDM Polymer membrane tape 95mm by 25m 
(7071752507522) 

 

3.3 Results 

 

Impact energy  
(J) 

Impact Observations 

60 NA (1) NA (1) 

400 
1 
2 

No discernible cracks, dents or 
scuffs. Board remained entirely 

untouched. 

(1) Since high energy impact caused no damage, low energy impact was not applied 

 

Also see Section 4 Photographs. 
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4 PHOTOGRAPHS 

 

 
Plate 4.1: The whole installed board, showing both hard and soft body impacts 

 

 
Plate 4.2: Hard body impacts made no 

impression on the board. 

 
Plate 4.3: Soft body impact made no impression 

on the board. 
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APPENDIX A -  CLIENT INFORMATION 

 
Documentary information from the client to aid the install 
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